INTERIM REPORT

ENGINEERING

MUNICIPAL AND INDUSTRIAL
POINT SOURCE ANALYSIS

WASTEWATER TREATMENT, OPERATION AND
MAINTENANCE REQUIREMENTS

Water Quality Management Plan

LARIMER-WELD REGIONAL COUNCIL OF GOVERNMENTS
LOVELAND, COLORADO

PREPARED BY TOUPS CORPORATION
LOVELAND,COLORADO APRIL, 1977



Larimer-Weld Regional Council of Governments

208 AREAWIDE WATER QUALITY MANAGEMENT PLAN

MUNICIPAL AND INDUSTRIAL
POINT SOURCE ANALYSIS

WASTEWATER TREATMENT, OPERATION
AND MAINTENANCE REQUIREMENTS

Prepared For

Larimer-Weld Regional
Council of Governments

201 East Fourth Street
Loveland, Colorado 80537

F. A. Eidsness, Jr., 208 Program Director
Terrence L. Trembly, Assistant Director

By

W. Tom Pitts, P.E., Project Director
[...]
Loveland, and Windsor have a significant infiltration/inflow
problem. For those communities having significant I/I problems,
a flow survey should be performed to determine the location
and extent of the defective sewers. A cost analysis could be
performed to estimate the cost of repairing or replacing

the defective sewers. Finally, to determine if repair of
Sewers or treatment of additional volume is more cost-
effective, the costs associated with each should be evaluated.

Much of the infiltration in some of the older sewer systems
is due to prior practices of construction. For example,
during the 1930's the W.P.A. installed open joint sewers

in the town of Milliken. These open joints are the primary
cause of infiltration in those areas where the elevation

of the groundwater is higher than the sewers. Likewise,
such joints can also result in exfiltration or leakage of
raw sewage into the groundwater in those areas where the
groundwater table is lower than the sewers.

Although improved sewer construction technology exists today,
it is impossible to predict the magnitude of Ffuture I/I due
to the effects of changes in groundwater elevations and the
uncertainties in pPredicting deterioration rates of older
sewers in those systems where the magnitude of I/I remains
constant. The relative amounts of I/I will decrease in the
future as existing Sewerage systems are expanded to
accommodate growth of the community.

16



TABLE 2.3-A. Infiltration/Inflow Analyses

AVERAGE AVERAGE DOMESTIC
DOMESTIC FLOWRATE
POPULATION - FLOWRATE gal/(capita-day)

AGENCY SERVED (mgd) (ged)
OUTLYING AREA
Ault S.D. 950 0.10 105
Berthoud 2,500 0.48 192
Fort Lupton 3,300 0.44 133
Gilcrest S.D. 500 0.04 80
Grover 120 0.025 208
Johnstown 1,500 0.22 147
Keenesburg S.D. 525 0.05 95
LaSalle 1,500 0.17 113
Mead S.D. 350 0.035 42
Milliken S.D. 1,400 0.10 71
Pierce 915 0.05 51
Platteville 1,500 0.14 93
Wellington 1,200 0.06 50
Estes Park S.D. 1,900 (a) 0.51 102 (b)
URBAN TRIANGLE AREA
Boxelder S.D. 4,350 0.44 100
Evans §.D. 4,500 0.48 107
Fort Collins (c) 65,000 11.4 175
Greeley 55,000 6.2 113
Loveland 21,000 3.3 157
Windsor 2,700 0.59 218

(a) Permanent residents only; seasonal population = 5,000,
and 20,000 tourists.

(b) Includes seasonal and tourist loads.

(c) Includes wastewater treatment plants #1 and #2.

17



It should be noted that the only communities included
in Table 2-3-A were those for which existing flowrate
data was available. It will be necessary for many of
the communities in the Study Area to install flow meters
at their wastewater treatment facilities before it is

possible to make estimates of the magnitude of infiltration/
inflow.

2.4 EXISTING TREATMENT FACILITIES IN OUTLYING AREAS

A great variety of treatment processes are employed by

the communities of the Study Area. Table 2.4-A lists

the basic types of plants and the individual processes
incorporated into each. Standard process flow diagrams

for the facilities which are referred to in Table 2.4-A

are illustrated on Figures 2.4-A through E. The. -
facilities are approximately equally divided between
activated sludge process and stabilization pond systems.
There are fifteen aerated and unaerated stabilization

pond systems, three of which have rock filters for upgrading
all or part of the pond effluent. Aeration equipment used
includes mechanical floating aerators, cage aerators,

and diffused aeration. There are thirteen activated sludge
plants which can be broken down according to the following
process modifications or operational modes: eight extended
aeration, three oxidation ditches, one conventional and

one contact aeration system. The extended aeration plants
are typically package plants which are used for relatively
small flowrates.

The Upper Thompson Sanitation District has the most
sophisticated treatment plant which consists of secondary
conventional activated sludge followed by separate
nitrification, tertiary filtration, and ozonation facilities.

In several instances when facilities consisted of several
stabilization ponds in series, the last pond is classified
as a polishing pond in conformance with the Colorado
Department of Health's (CDH) criteria for review of
wastewater treatment facilities. The CDH defines a
polishing pond as a pond with a minimum hydraulic detention
time of two to three days. Hydraulic detention times of
ponds following controlled biological processes such as
trickling filters or activated sludge should have a maximum
of four to five days to prevent algae growth. Polishing
ponds following stabilization ponds are provided for settling
of the algae and other sBuspended solids in the effluent of
the first pond. Table 2.4-A also includes design flowrates,
operator class requirements, Colorado discharge permit
numbers, and effluent receiving bodies for each facility.

18



*®Tqe3 FO pua 3B SMOTTOI Koy

: JLON

abxeyosTtqg ON a £ [0)g0° ds-1v ‘d*S 3IS9IOTTO
ID2ATYH
933e1d )
y3anos 0¥%TZ00 a (4 62°0 ds uo3dn 3104
€ oL"°0 av-10-SO *d°s Maeqg so3sq
e3840 5 ‘q*S°M oTI
Te0D TEBTZO00 a € PT°0 dd-T1v d°S°M °Tad
2apnod i
el ayoe)d 9TTEZO0 2 14 vE°0 av-12-do uojeq
uotjebraar ¥€6200 o) q ZT°0 dd-TO-Vd ouTtwed T=d
»>I3ebTaar 1o
HEECST, Ie ooOMuU03130
ST33TT yxeq p 330D
ISATYH
uosduoyy, 1€ 0 5 . Y-TD-A0 noyias
313311 8120 v G9°T av-T pnoyjxag
- obreyossta OoN a T £€T°0 dd-ds-i1s *a*s 3Invy
JIEWAN | YOLWdAdO| (9) JIIWAN (pbur) ()
LIWGHd SSY1ID WYIDYIa ALIDYdYD SHSSHDO0Yd
AOYVHDSIA MOTd SSdD0OYd NOISHA LNIWLYHAL
oavda01I0d QIYANYLS dOVMES
SOT3TTTORd Juswleax] bur3istxm Jo uorazdraosaq “Y-9°2

19



(Kap)

Kxew oyeT 090€200 a Z dd-ds *d*s pesWw
dsag
oqosg T ds 2TNqUoo0]
IDATY
933e1d a . & I SO oTTeS®E
Yanos ¥¥9TC00 JI-€ 9¢ TO-Jd-dd-TV TTesSe1
abaeyostg ON ) b 10°0 dd-ao *q*s Kesasy
asnay ) B N .
uoT3ehTIAT ®baeyossta oN a 4 G0°0 dd-ds a-s bangssusoy
IDATY
uosduoyy,
. - UMO3 SUyo
o733 TT 9GTTC00 a € SZ°0 dd-1v 3Isuyor
IBATY
=0mmemmm a _ S0°0 Tv-1S IL2uI0) s,uosuyop
dsas . S
IDATYH
233e1d s B ‘a- Ied-u-T1T
yanos a T cL*0 dd-ds a*s 3aed TITITH
uoTjebTIa 2 S 620°0 T0-vd IDA0ID
JAGWAN | YOLWIEJO (q9) YIEWON (pbur) ()
LINGHd SSYID WYOVIdA ALIDVYdVYD SESSHD0Ud
IDYVHOSIA MOTd SSIDOUJ NDISHA INIWILYIIL
Ooawvd0TI0D @IYANY.LS dOVYMES

(*3u0D) sSaT3ITITORJ Fuswieal] HBurlsTxXdg JO uor3zdraosad

- '¥-9°C °1qed

20



LSI [ourIDADS
wmumnomwm a I-T 620°0 JI-dS uuaTbasATy
mamwmwmw S 10°0 va soyeT Te3siid
asyjea E)
%I04 Y3ION /Idyzeag pay
b
e ) S dd-va uur epeurey
b
El umnomwm a ¢ 0Z°0 dd=ds-TV 9TT1TA®33RTd
abxeyosta PI®TA .
ON . yoeoT + 7 LT"0 ds 9019Td
b
= nmsomwm 5 c 10°0 v Jxeg aaxbutg
sbxeyosta
<. "= ON - - = LST uunn
] 0T 0 dd-vd smopeys
sbuey uTe3zUNOK
"y uosduoyg, . gt o
o733 1T 8089200 9] ] LO0"0 10-vd d‘s US)TITTINW
JIEWAN | YOILWIAdO (q9) ¥IIWAN (pbu) (®)
LINIAd SSYID WIOVYEd ALIDVYAYD SESSHD0Yd
IdDOYVYHOSIA MOTA SSADOYd NODISHd LNIWLVYIY L
Oavd0T0D QYVANYLS dDVYMES
(*3uod) s8T3TTITORJ JuUSUIRSIL BUTISTXH JO uorlxdraosaq - ‘V=§°Z =T1qel

21



‘we3sis burbreyosTp

e Yy3Tm pbu GT°0 03 ®seaIdouTr pTnoo ‘puod UOT3IRZTITTQRIS burbaeyosTp=uou burumssy 19)

*@-ybnoaya ¥=y‘z seanbra o295 (q)

S9T3TTTORd UOTIRUOZO - O
aAI93TTFOTI~~ A€ uoobe] pejeIsay - TV
(eTpow-paxTwW) UOTIRIFTTI - Jd (obpnTs pe3eATIOR) UOT3IRIBY POpPuULIXT - VA
(ebpnTs pe3eAT31OVY) XTIW 939T7dwo) - WD uoT3sab1Q OTqOILBY - AV
sjue], ©T3des TenpTATPUI - ISI S®T3TTTO®S UOTIRUTIOTYD - TO
I93TTd o0y - ¥ Yo3Td UOTIBPTX0O - 4O
(FFoywr) 3uel uoT3ezTTTqe3S - IS puod BurtysTTOod - dd
(ebpnTs pejearioe) uoT3ILZTITqE3S 3OBIUOD - SD puod uoT3jezITIqe3s - ds (®)
LR o) _ - 5
1epTexod ¢e0TZ00 a Ja-€ JI-dd-Tv uo3buUTTIoM
Teue)d . 5 it
uospnH 8629200 0 S 200 va S°*H Texjus) pIaM
R commsmmm PP8TE00 v - 05°T 0-d-dg-WD *@*s uosdwoyy, 1addn
LR i) . . - |
¥TRIA °3S 0851200 a € Zs°0 dd-Tv d*s eeIv-TIL
LSI yjeuwT
M EED fo) .
UTRIA *3S E€EVE6C00 0 q 810°0 dd-vd ooexag
JHGWAN JOILVYEdO £9), MIEWON (pbu) (e)
LINEd SSYTID WY¥osvIa ALIDVAYD SHSSHD0Yd
IOYVHOSIA MOTA SSHEDOY¥d NDISsHd LNAWLYIT L
oawvd0T0D QIYANVYLS dOVMAS

(*3u0D) S°oT3TITO®Rd jJudurear] HBurysTxy Fo uorizdrioseq

v-p'z oTqRL

22



RAW

} ; EFFLUENT TO >

WASTEWATER ﬁ%‘;’ ING

STABILIZATION POND(S) POLISHING POND
(ONE OR MORE IN SERIES)

DESIGN CRITERIA
(FOR STABILIZATION POND ONLY)

MAXIMUM BOD LOADING - 18 LBS. BODg
DAY - ACRE

DEPTH : 3 TO 10 FEET

HYDRAULIC DETENTION TIME: 100 TO 300 DAYS

Fig.2.4-A. Series Stabilization Pond Design Criteria

23



RAW ;L ; : ;
WASTEWATER EFFLUENT

STABILIZATION POLISHING POND
PONDS

DESIGN CRITERIA
(FOR STABILIZATION PONDS)

MAXIMUM BOD LOADING RATE - I8LBS. BODg
DAY - ACRE

DEPTH: 3 TO 10 FEET
HYDRAULIC DETENTION TIME: 100 TO 300 DAYS

Fig. 24-B.  Paralle/ Stabilization Ponds Design Criteria

24



AERATED STABILIZATION PONDS

EFFLUENT

RAW ;
WASTEWATER
AERATED STABILIZATION POLISHING POND(S)
POND(S) (ONE OR MORE IN SERIES)

(ONE OR MORE IN SERIES)

DESIGN CRITERIA
(AERATED STABILIZATION POND(S) ONLY)

MAXIMUM BOD LOADING = 240 LBS/ACRE /DAY
DEPTH: 7 TO IO FEET
HYDRAULIC DETENTION TIME = 15 DAYS

POWER REQUIREMENTS : 65 HP/MGD (DOMESTIC WASTE)
OXYGEN TRANSFER RATE : 1.4 LBS. 0,/LB. BOD REMOVED

Fig. 2.4-C. Aerated Stabilization Ponds Design Criteria

25

o
4



AEROBIC

DIGESTER
SLUDGE
DRYING
‘ BEDS
HEADWORKS
RAW N4
WASTEWATER N
OXIDATION DITCH
CLARIFIER
LEGEND
l CHLORINE -CONTACT
e —— BASIN —— —— —— = WASTEWATER
SLUDGE & SLUDGE
——tF—> SUPERNATENT
FLOW METER
Process Description and Design Criteria
¢ Oxidation Ditch with Cage Aerators
Minimum 24-hours detention time @ Qavg.
Maximum 15 lbs. BODg5/1000 CF @ Qavg.
¢ Clarifier Average Max. Surface¥* Minimum®*
Flowrate Settling Rate Detention
(mgd) (gpd/sg. ft.) Time (hr.)
0.05 400 4.0
0:05-0.15 500 346
0.15 600 3.0

® Disinfection-Chlorine Contact Basin

Minimum contact time = 30 minutes at peak hourly flowrate

¢ Aerobic Digester or Aerated Waste Sludge Holding Tank.

¢ Sludge Drying Bed, minimum 1 sq. ft/capita

* Based on Qavg + 100% sludge return

Fig. 2.4-D.  Oxidation Ditch Design Criteria

26



CHLORINE

Disinfection-Chlorine Contact Basin

, AERATION CONTENT POLISHING
HEADWORKS TANK CLARIFIER BASIN POND
RAW \
7/
WASTEWATER N T EFFLUENT
I l
B I
SHIP . N _9[ >
SLUDGE SLUDGE
HOLDING TANK DRYING BEDS
Process Description and Design Criteria
Aeration Tank
Minimum 24-hours detention time @ Qavg.
"Maximum 15 1lbs. BOD5/1000 CF @ Qavg.

Clarifier Average Max. Surface* Minimum#*
Flowrate Settling Rate Detention
(mgd) (gpd/sqg. ft.) Time (hr.)

0.05 400 4.0

0.05~-0.15 500 3.6

0.15 600 3.0

Minimum contact time = 30 minutes at peak hourly flowrate

Polishing Pond (required for plants with Q<0.75 mgd) .

/

* Based on Qavg + 100% sludge return.

Fig. 2.4-E. Extended  Aeration Design Criteria

27




The design flowrates presented in Table 2.4-A are

based on Colorado Department of Health criteria for
wastewater treatment facilities. In several instances:

it is possible that the tabulated flowrate for a given
facility is less than the original design flowrate because
of the adoption of more stringent or conservative design
criteria. The present design criteria are based on
achieving effluent suspended solids and BOD5 values of

30 mg/l. Since these effluent standards are now in effect,
the present design criteria were used to evaluate capacities
of existing facilities.

2.5 . WASTEWATER QUALITY CHARACTERISTICS

The characteristics of the wastewaters generated within
the region were determined by reviewing existing data
contained in various facility plans, regional reports,
and Colorado Department of Health records and by conducting
a water quality analysis program. The characteristics of
the wastewater generated in the major population centers
in the Study Area such as Greeley and Fort Collins are
well documented since these communities employ relatively
sophisticated secondary treatment facilities whose
successful operation is highly dependent on the influeht
quality. In general, the smaller communities which are
located in the outlying areas have treatment processes
which are €asier to operate and do not require constant
monitoring of the inflnentgwastewater quality.

Raw wastewater quality characteristics typical of the
communities in the outlying area are presented in

Table 2,5-a, The data presented includes information
obtained from (l) the water quality analysis program
conducted for this study; (2) selected facility plans and
regional reports; and (3) standard wastewater references.
Information from a standard reference was included for
purposes of comparison and categorization. The data in

Table 2.5-A- indicates that most of the communities in

the Study Area have a weak or medium strength wastewater.
Strong or concentrated sewages in municipal systems generally
result from industrial users. The majority of the communities
in the outlying area have purely domestic or residential
connections which produces relatively weak wastewater.

Other factors influencing the strengths of wastewaters
include infiltration and inflow which have a dilution effect.
A consultant for the Milliken Sanitation District estimated
the magnitude of I/I by comparing wastewater strengths at
different points in the sewer system. This I/I survey

method is based on the fact that I/I is equal to the volume
of water required to achieve the observded dilutions.

Table 5.2-A shows how I/F significantly reduced the efifluent
BORg tencentration to the Milliken wastewater treatment plant.

28



In those communities having substantial I/I, it can be
expected that the wastewater strengths will increase in
the future as the amounts of I/I decrease with expansion
of the systems.

The majority of the analytical data presented in Table
2.5-A . is for grab samples taken during regular working
hours. Wastewater composition typically varies with the
time of day and it is probable that composite samples
would produce slightly different results. Generally
values of BODg, suspended solids, and phosphates are
greater during the daylight hours than they are at night
or early morning.

Composite samples with their relatively high costs were
not warranted for this investigation of wastewater
composition for the Study Area in view of seasonal
variations. When composite samples are taken, it is
generally accepted that several samples will be obtained
throughout the year to evaluate seasonal variations.
Sampling at different times of the year was not possible
due to the time constraints of this study. The temperature
values in Table 2.5-A reflect the fact that the water
quality sampling program was conducted during late summer
and early fall. Lower raw wastewater temperatures do
occur during the winters.

No information concerning TDS levels is presented since
the wastewater TDS is directly related to the potable
water TDS which varies greatly for the communities in
Weld and Larimer Counties. 1In general, domestic use of
water increases the TDS by approximately 200 to 300 mg/l.

Table 2.5-B presents the composition of a typical
influent wastewater characteristic of the outlying area
of the Study Area. This composition is for a domestic
wastewater and does not consider industrial inputs. The
presented values can be used to estimate design loads for
communities which are presently unsewered or those which
have inadequate historical quality data.

29



Table 2.5-A

Influent Wastewater Characteristics

208 Ssampling Program (a)

Milliken Fort Platte- | Erie | Loveland

Constituent Johnstown S.D. Lupton ville S.D. 1973
BODg (mg/1) 112 29 190 87 390 97
Suspended
Solids (mg/l) 154 92 94 96 215 66
Ammonia (mg/l

as N) 31.9 8.2 10.0 10.2 23 -
Phosphate

(mg/1l) or 2.4
as P - - - = s O.§
pPH 7.6 7.4 7.8 7.4 - |
Temperature

(¢C) 23 19 25 23 - -
(a) Samples collected in September, 1976.

(b)

Soluble BOD5.

30



Table 2.5-B

Typical Raw Wastewater Characteristics*

CONSTITUENT RANGE AVERAGE VALUE
BOD5 (soluble) 112-390 151

CoD 160-360 280
Suspended Solids 94-215 130
Ammonia 8.2~ 23 13

pPH 7.1-7.8 Y
Temperature 19-25°C 21°C

* Values in mg/l except for pH and Temperature.

31



3.0 WASTELOAD PROJECTIONS

It was necessary to project future wasteloads for the